

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

## Certificate of Analysis

Date of Testing: 2026-06-25 19:01:43

Date of Next Testing: 2029-06-24 19:01:43

Product Name: **Liquid Polyisoprene Rubber (L-IR)**

CAS Number:

Specifications & Purity:

Lot #: F2623257

SKU #: **L684790**

Version: **1**

Analysis #: **722157**

Storage Temperature: Room temperature

| Parameter                                          | Limit Values   | Result         |
|----------------------------------------------------|----------------|----------------|
| Brook. Melt Viscosity(BH 38°C)                     | 100-500 (Pa·S) | 133.80000 Pa·s |
| Brook. Sol. Visc. BL (30°C 20%) (Toluene solution) | 10-50 (mPa·S)  | 14.10000 mPa·S |
| Volatile-Weight loss (at 100°C)(2hrs heating)      | ≤1 (wt%)       | 0.23000 wt%    |



John Su  
QA & QC Manager